Service Bulletin Sheets D-Twin Drum Vertical Motor
Iss. 40 7/6/15
Reference Electro Lift M-12443-A

— == OUTER SURFACE

SEAL

SEAL TO BE FLUSH WITH
OUTER SURFACE, ITEM 34 AND ITEM 17
SEAL ORIENTATION ITEM 20

ELé:(%llQﬁLIFT
=

Customer Service
1-800—-338-9951

ORIENT KEY <#9)> /
WITH BEVEL

¢

\\VIEV B FACING DUTVAR
\ DIRECTION PARTIAL SECTION VIEW A
-7 ADDITIONAL JOB

SPECIFIC
HARDWARE
MOUNTED HERE

TOP TWO_SCREWS ¢

@ ITEM #35
Ve

D-Twin Hook,
Veritcal Motor
Gearcoase Assembly
Parts List

Sheet 1 of 2




GOSEE NOTE A

39 | Fs326 ) 4 | WASHERL,3/4, PLAIN L > KIT NOTES:
38 17175 | 4 | SCREWHHCS,3/4-10x2 DOSEE NOTE A A> THIS PART CAN ONLY BE ORDERED AS PART OF @
a7al Fs336 | 1 | PiPEPLUG,1/8 S@HD,, SOLID SEE NOTE A GEARCASE HARDWARE KIT #K11265A. ELEC LIFT
37 | FS336 1 PIPEPLUG,1/8 S@HD,, SOLID BOSEE NOTE A J
36 |Fs333 2 | PIPEPLUG,1/2 SQHD CORED X>SEE NOTE A B> THIS PART CAN ONLY BE ORDERED AS PART 0OF Customor Service
35 | Fs333 | 1 | PIPEPLUG,1/2 SQHD CORED GEARCASE BEARING KIT #K11163. 1-800-338-9951
34 | M12569 1 GEAR CASE, D-TH HOIST,VERTICAL MOTOR (09 THIS PART CAN ONLY BE ORDERED AS PART OF
33 | Fs421 1 | NUTNYLON INSERT,7/8-14 DOSEE NOTE A GEARCASE SEAL KIT #Kl11271.
32 | FS327 1 | wASHER,L,7/8, PLAIN DOSEE NOTE A
I P N SN — v D> FOR SEALS & SHIMS, ORDER SEAL & SHIM KIT #K1128S5,
30 |K11047 1 | ASSY, HOLDER, BEARING, D, HOISTS '\ETES'_ APPLY ANTISEIZE COMPOUND
25 |Ki0924P2) 1 ) KEY, 3/8x3/8, 1-7/16 2>® - SEE LAST SHEET FOR LOCTITE SEALANT AND GASKET APPLICATION
28 | - 1 |MOTOR, D-HOIST, JOB SPECIFIC INSTRUCTIONS
26 [F5296 | 1 | NUTNYLONINSERT AN 11/ 2-12NTE OSEE NOTE al 4 USE THE SAME AMOUNT AND COLOR OF SHIMS AS ORIGINAL SET,
25 |Mese2 | 1 | BRACKET, ATTACH, MOTOR, D 5> IDENTIFICATION CHART
NO OF TEETH | WORM WHEEL P/N|WORM SHAFT P/N
24 | FSess 4 -
NUT,HEX,1/2-13,GR2,PLAIN >SEE NOTE A 37 M395B M394
23 | Fs148 4 | SCREW,HHCS,1/2-13x2-1/4 SEE NOTE A 66 M2981A M2980
e Jrsate ] 2 | SCREV,SHSS1/2713x1/2,KNURLED 6) OIL: USE SYNTHETIC OIL, ELECTRO LIFT P/N DM7381, MOBIL SHC 634
a1 | --—-—- 2 | oRuM, JOB SPECIFIC DIL CAPACITY: KEEP OIL CHECK PLUG OPEN WHILE FILLING GEARCASE WITH DIL
20 |omM7033 | 2 | seAL, sHAFT, 3.00 ID, 400 OD BSEE NOTE C FILL UNTIL OIL SPLILLS OUT OF OIL CHECK PLUG.
7> PRESS ITEM 12 ONTO ITEM 15 CENTRALLY LOCATED ON ITEM 13
19a]Fsi46 | @ | SCREW HHCS1/2-13x1-1/4 DOSEE_NOTE Al g PRESS ITEM INTO MATING HOUSING OR COVER
19 |Fsi46 8 | SCREW,HHCS,1/2-13x1-1/4 DOSEE NOTE A 9) TO BE PRESSED ON MATING SHAFT
18 |Fs323 |14 | WASHER,L,1/2,PLAIN BOSEE NOTE A] 10> A TIGHTEN NUT (ITEM #27> UNTIL THE GEAR CANNOT BE TURNED BY HAND
17 | m482 | 1 |COVER, SIDE, GEAR CASE, D-TH B. LOOSEN NUT CITEM #27> APROX. 435°
e [k10758 1t KT, SHIM, D-HOIST, SIDE COVER C. TAP WORM SHAFT (ITEM #5) ON NUT SIDE WITH BRASS DRIFT AND HAMMER.
S ErE Er VR —— D. SPIN GEARCITEM #28) BY HAND. THE GEAR MUST BE ABLE TO SPIN THREE FULL
15 g REVOLUTIONS EASILY WITHOUT ANY HELP BY HAND.
14 k10858P2 | 1 | KEY, 3/4x3/4, 2-3/16 E. ADJUST NUTCITEM #27> UNTIL THE THREE FULL REVOLUTIONS IS REACHED
13 kwootor3 | 2 | keY,1/2x1/2x2-5/8,0RUM,C,3P,D F. TAP WORM SHAFT (ITEM #5) AS PER NOTE #10, C. EVERYTIME A NUT
12 —-_—— 1 WORM WHEEL, JOB SPECIFIC —— SEE NOTE #35 (ITEM #27> ADJUSTMENT IS MADE.
11> IDENTIFICATION CHART
1 DM7022 2 | BEARING, TRB, CONE, 3.00 ID X>SEE NOTE B
PINION- THE SMALLER OF THE TwO GEARS, GEAR- THE LARGER GEAR
10_JoM7023 | e | BEARING, TRB, CUP, 537 0D DOSEE NOTE B PINIONS AND GEARS ARE MATCHED SETS AS KITS
9 FSa220 1 PIN,COTTER,3/16x3 >SEE NOTE A
KIT # TEETH|PINION P/N |# TEETH | GEAR P/N
8 JKiogS7pi) 1 | KEY, 7/16x7/16, 1-1/4 K11204P1 17 | K3166P4 56 K3165P4
7 |pM7025 | 2 | BEARING, TRB, CUP, 4.87 OD BOSEE NOTE B K11204P2 18 K3166AP15 55 K3165AP15
6 DM7024 2 BEARING, TRB, CONE, 187 ID OSEE NOTE B Eﬂggigi ]é90 Egigggg gg Eg%gggg
5 |-——- 1 | WORM SHAFT, JOB SPECIFIC -- SEE NOTE #5 K11204P5 21 K3166AP18 52 K3165AP18
4 [om7027 | t | BEARING,BALL.M63127,2.361D,5.110D,122W [X> K11204P6 22 | K3Ble6P6 ol K3165P6 .
SEE NOTE B K11P04P7 23 | K3166AP26 50 K3165AP26 | D-Twin Hook,
3 | K807 1 | COVER, END, GEAR CASE, D K11204P8 24 | K3166P11 49 K3165P11 Veritcal Motor
2 FS315 WASHER,L,3/8, PLAIN BOSEE NOTE A K11204P9 25 K3166AP17 48 K3165AP17 Gearcase Assembly
K11204P10 26 | K3166AP2S 47 K3165AP25 i
L] FS1so SCREWHHCS,3/8 1617174 COSEE _NOTE A K11204P11 27 | K3166API3 76 K3165AP13 gﬁrti 'é'StF 5
[rrems] ParT # Joty DESCRIPTION K11P04P1P 28 | K3166APL2 45 K3165AP12 ee o




Type ‘C’ and ‘D’ Hoist

Notes:

1. Required components: 518 Gasket Eliminator, 648 Retaining Compound, 565 Pipe Sealant, 598 RTV Silicone, and 7649 Primer

2. All metal surfaces to be cleaned with brake cleaner, acetone, or Loctite Cleaner/Degreaser. After cleaning, all surfaces must be wiped down and dried.

3. All Loctite sealants, retaining compounds, and gasket eliminators require 3 hours to set and 24 hours to fully cure. None of these materials should lssue 2, 9/14/15
ssue 2,

come into contact with oil or grease before this time.

4. Apply 518 Gasket Eliminator in a continuous bead, circling each bolt hole as shown. Do not spread.

Gearcase / Side Cover - 518 Gasket Eliminator

,'

Apply 518 to both Gearcase and Side Cover
Shims (Side Cover) - 7649 Primer

Note:
Spray both sides of the shim
‘stack’ with Loctite 7649 Primer.
There is no need to spray each
shim individually.

Bearing Holder Assembly / Motor Shaft - 648 Retaining Compound

Apply Loctite 648 Retaining Compound to the
inside diameter of the bearing

LOCTITE.

After pressing on motor shaft, generously brush Loctite 648
Retaining Compound on outer surface of Bearing Holder

Bearing Holder Assembly / Motor Attach Bracket - Gearcase / Motor Attach Bracket -

598 RTV Silicone

of 598 RTV around the edge.

After pressing Adapter onto Bearing Holder, apply a bead

518 Gasket Eliminator

~ Apply Loctite 598 RTV to the out
side diameter of the oil seal

Pipe Plug - 565 Sealant

Apply Loctite 565 Pipe Sealant to threads only.




	D-Twin Drum Vertical Motor-1
	Model

	D-Twin Drum Vertical Motor-2
	Model

	Type C&D Gearcase Assy Instructions

